
Group: CHD-SUPERCHD

Engine: LDW 1503   Drawing: F

FUEL SYSTEM

POS. CODE DESCRIPTION Qty

  1 9080.262 end pipe 1

  2 9375.739 high press.pipe 3

  3 5010.051 injector std and EPA Version 1500-1800 R.P.M. 3

  4 5989.006 spark arrester 3

  5 6531.468 nozzle Bosch 3

  6 9571.091 bleeding pipe 2

  7 9571.157 bleeding pipe 1

  8 6585.096 feed pump 1

  9 4670.059 copper gasket diam.10 1

 11 1901.030 union bolt M 10 1

 12 4670.059 copper gasket diam.10 1

 13 1901.030 union bolt M 10 1

 15 4670.059 copper gasket diam.10 1

 17 6590.318 injection pump 3

 18 «–––––» sostituito da pos.F 71 0

 19 9375.638 delivery pipe 1

 20 5715.089 washer 6

 21 3240.164 nut M 8 2

 22 7555.029 washer diam. 8 2

 23 6780.049 intake stud M 8 X 20 (36) 2

 24 «–––––» delivery connect. - no longer avail. 0

 25 7470.018 filler 3

 26 5755.122 spring 3

 27 «–––––» see Pos. 17 0

 28 6410.107 retainer 3

 29 4580.175 gasket   1,2 3

 30 1901.030 union bolt M 10 1

 31 4670.059 copper gasket diam.10 1

 33 3587.115 electro-valve 24V 1

 33 3587.142 electro-valve 12V 1

 34 1760.003 bolt M 6 X 1 X 12 2

 35 4670.059 copper gasket diam.10 1

 36 4670.061 copper gasket diam.14 1

 37 1901.032 union bolt M 14 1

 38 4670.061 copper gasket diam.14 1

 39 9373.043 fuel hose(mm  635) 1

 39 9375.888 fuel pipe (mm 300) 1

 40 1200.087 O ring  3150 1

 41 7200.197 drive rod 1

 42 9672.092 delivery valve 3

 43 4760.036 gasket 3

 44 5755.080 spring 3

 45 4760.036 gasket 3

 46 6400.059 cup Stanadyne 3

 47 8430.086 lockpin 6

 48 7260.042 union 3

 49 9730.198 screw M 6 1

 50 7215.140 tappet 3

 51 6000.072 adjustment cup violet 4,00 3

 51 6000.075 adjustment cup orange 4,30 3

 51 6000.079 adjustment cup red 4,70 3

 51 6000.104 adjustment cup light blue 4,40 3

 51 6000.114 adjustment cup white 4,10 3
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 51 6000.115 adjustment cup yellow 4,20 3

 51 6000.118 adjustment cup green 4,50 3

 51 6000.119 adjustment cup blue    4,60 3

 51 6000.121 adjustment cup grey 4,80 3

 52 9730.256 screw M 6 X 1 2

 53 4670.062 copper gasket diam. 6,2 X 10 X 1,5 2

 54 9375.690 hose  mm  220 1

 55 1780.031 bolt M 10 X 1,5 X 25 2

 56 7625.020 washer diam.10,5 2

 57 «–––––» FUEL FILTER - see Pos. F 57a 0

 57a 3730.126 FUEL FILTER 1

 57b 3730.153 FUEL FILTER 1

 58 2175.046 fuel filter cartridge 1

 59 4670.061 copper gasket diam.14 1

 61 1901.032 union bolt M 14 1

 62 3630.069 clamp 1

 63 9730.008 screw M 6 X 10 2

 64 3203.050 selflocking nut M 6 2

 65 7625.062 washer diam. 6,5 1

 66 7565.004 washer diam. 6 2

 67 8900.327 electro-magnet support 1

 68 7625.062 washer diam. 6,5 1

 71 6780.005 stud M 8 X 18 (30) 6

 72 3240.163 nut M  8 6

 73 3616.082 fuel tank strap 2

 74 9600.057 rubber spacer 2

 75 9730.139 screw M 6 X 60 2

 76 1557.019 drilled block 2

 77 1557.020 threaded block 2

 78 9043.025 fuel tank cap 1

 79 4906.008 fuel gauge (mm 193) 15/29 lt 1

 80 8103.308 FUEL TANK (29 liters) 1

 81 9043.092 fuel tank cap 1

 82 8866.067 support 2

 83 8315.016 rubber shim 1

 84 8042.024 fuel tank saddle 1

 85 9043.066 fuel tank cap 1

 86 8103.021 fuel tank 15 liters 1

 87 4701.029 rubber shim 2

 88 9245.076 stay bolt 4

 89 6370.515 tank plate 1

 90 8636.001 vibration-damping 4

 91 4906.034 fuel gauge (mm 295) 46 lt 1

 92 4701.030 rubber shim 2

 93 8866.066 support 2

 94 3730.173 FUEL FILTER witht water separator 1

 95 2175.042 fuel filter cartridge 1

 96 «–––––» FUEL TANK (29 liters) 0

 97 8636.116 vibration-damping 4

 98 6370.231 support 1

 99 9372.023 fuel hose mm 2000 1

100 7270.138 banjo union diam.10 1

102 «–––––» transparent cap 0
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103 2471.006 collar 1

104 3800.037 flange 1

105 4400.075 gasket 1

106 7270.107 banjo union diam.14 1

107 3630.004 clamp 1

108 9375.863 bleeding pipe mm 530 1

109 1901.033 union bolt M 6 1

110 9680.049 no retur fuel-valve 1

111 4670.061 copper gasket diam.14 2

112 4670.062 copper gasket diam. 6,2 X 10 X 1,5 2

113 7270.251 banjo union diam.6 1

124 4670.061 copper gasket diam.14 1

125 9040.012 plug M 14 1
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